. _ %ﬂ: Eg:g J.&J'l E\ﬂﬂﬂ_‘nll E._:l._-,u
State'ufP;IssI‘ine it ) a1 5 Q

= he WWwWTP

Nablus Municipality

2019 Olep

Juia sl G St s Oladdas
Jaaill J s pme iaaall e
el el Ol dasa
o Sy e Rl J g s s dadlaall Gudige
1

AT R




............................................................................... (General overview) 4ds daal 1
............................................................... O Jgdd (Daily readings) 4l <is) all 2
............................................................................................................ sbaall 4 2.1
.......................................................................... Ol gl 45 ) GaeSYI RS 22
......................................................... Chiai gl Adaaal) yiida (8 Banal) dyilarsl) s gadl)
12 e, ( Operation of waste water line ) sball Aallas b .55 4
L2 e ettt et e et e e e e e be e e beereebesreentans (Stone trap) 4.1
12 e, (Screens &grease &grit removal) ¢ sl 4.2
13 e (primary sedimentation tanks) s ) 4.3
I OO (Aeration tanks) 4 sl 4.4
LA oo (Final sedimentation tanks) &l 4.5
4 e, (Operation of Sludge Line) slall dallas bd S 5
1 e, (Mechanical Sludge Thickening Unit) SslSuall cadisill Jds 5.1
LA oottt aens (Primary Thickener) il 5.2
15 e (Zebar Receiving Station) ¢ oLall 5.3
15 ettt (Anaerobic Digester ) a3 aalgl) 5.4
1 ettt e et e st e et e et e aeesaesns (Gas Holder) 5.5
17 ettt ettt b e bbb bt ae et nt et et ere e (Gas Flare) 4=l 5.6
L7 e s (Sludge Drying Beds) S ELEN 5.7
LT ettt (Sludge Storing) (RS 5.8
L e e as (Liquor Storage Tank) 5.9
L8 e et Ay gl Bl 6
19 e, (Desulfurization Unit) sl il 4 gall dallaal) 3aa g 7
20 s (CHP) &l adls dsib gl 4BUal) 2l 53 52a 8
21 e, (Photo Voltaic panels) dxwadll &l ¢ gl 9
2 et e te et et eenteeaneeare e (Staff ) Jead) aills 10
24 e e Summary 11
24 e ettt h e ettt bttt nes Results Summary 11.1
2D e s (Electrical Power Consumption) sL_eS! &Digind 11,2
26 e et (Average Lab Results) 11.3
27 e, (Preventive and remedial Maintenance) &l 5 4. 5l dilual) 12

2




Qoo ettt 24 s ol el
L TR O 2
D ettt ettt ettt et ettt ettt ettt ae sttt ettt et et ettt eaene a5 obaall 4paS (w1 3
B et 1 el oSyl g 1 4
B ettt 2 Ay S a0 5
/2T (CODj, )4 soianl) L G i 6
T e (CODouw) R S 5 s 7
B ettt ettt ettt sttt ettt et et st ettt senananea aaladl olall  BODs S 55 jedar 8
B e ettt e e e e e e e e et e naeaaenan . due  (Total Suspended Solid) S5 (pu: 9
D e oball 5 LS COD/BOD  4af (aw dus el G s 10
D e 2019/4 2018/4  (pH) sbaall ol s i1l
10 e, 2019/4 2018/4  ( MLSS) 4 seill Al o g :12
20 o 2019/4 2018/4 oLall (Conductivity) 4ibeS) dolia sall a8 ma sy 1 13
11 oo 2019/4 2018/4  (TDS) olsal) 4K o sy 114
1L ettt 2019/4 2018/4 Gl e O 15
16 e 2019/4 2018/4 sei  Lugm gl aniiall GLasl) a5 16
Dbl dslasiind o Lagin et ell CHP Sleiuall 4l 4aS s 117
3 )3 el
18 oo 2019/4 2018/4 sbiall 4S5 ey yeSI Mlginsl 4l mia 53118
18 ......... 2019/4 2018/4 coDb SiS Al Sl Claef a5 119
19 .. 2019/4 2018/4 ol BN Al sl LS a5 20
20 e, CHP el yesll Al jesll sl Bhginy) 21




(General overview) 1

) e e L 297,700 el g 549,103 4allas Gl Jed
il dpesadll AN dele By SIS 130,000 gy Bl Mg sy bl S 149,700 il o S
Aileal) 4l ) sl A S Ui}y lad Aallaall olall iyl (b5 51 18,000
4allae 32 g/ 5.7 BODs sl pansy) 2699 4allee 3:LS il 2 Aalladll oLl & TSS

.%99
Ot sgdd (Daily readings) 4 sl <is) Al 2
adadl oliall Aas 2.1
lhda  Cua 549,103 s el Ao il Akl Aae L3 ERRMENS

1SS gl s jia DA (e Leiadla 5 Aalall slaall (385 S L) ) o g1 W) elady LS |

Flow pattern 19/4/2019

800.0

775.0 N\
750.0 / \
725.0 /
700.0 -+ /\/
\ (

675.0

650.0 \

Flow m3/hr

625.0 \ /
600.0 \ /
575.0 \/
550.0
EEEEEEEEEEEEEEEEEEEEEE E E
M O (C M (M O M M O T C © T QO QO O O O O O O O O O
ool oloNoloNololoRoNololoNoNoNoNolNolNolNolNolNeolNolNo)
P22 222222222Q0 0000 Q0000 QCQ
N NN TN ONODDO AT NdH AN MWW ONOOO O
i L e | —
Time
24 oosd) Aadlall oludl ol
4

AT R




Average = 763 m3/hr

Venturi m3/hr

~V

\

1050.0

1000.0

950.0

Q9 Qo 9o Q Q9
S 09 o g oo
S mowomao
a0 0NN O OO
Jy/cw s8uipeaJ 1INSuap

550.0
500.0
450.0
400.0
350.0

0€/v
6¢/v
8¢/v
Lefy
9z/v
Se/v
ve/v
1447
(4447
12/
oz/v
6T/v
8T/v
LT/v
9T/v
ST/Y
vi/v
€T/v
/v
1T/v
oT/v
6/t

8/v

Ll

9/v

S/

v/

€/

1457

T/

Date

>

(1]

(=]

I~

9p]

e
~ 28]
58
3 50
o —
g 1 \
w [J]
9 &
frm: —
+ [J]
3 >
QO <C ¢

‘V
4

\
.Ann‘

II

p
7
[eNeoNeoNoNoNolNoNoNolNolNoNoNolNolNolNololNe)
[eNeoNeolNoNolNolNoNoNolNolNoNoNolNolNolNololNeo)
[eNeoNeolNoNolNolNoNoNeolNolNoNoNolNolNolNolole)
NN AN 1O OO M~NLOIN<ETOMAN IO O 0
AN AN AN AN AN A A A A A
Aep/gw mojino

0€/v
6¢/v
8¢/v
Lty
9z/v
1447
ve/v
€e/y
14447
/v
o/y
61/v
ST/
LT/v
9T/v
St/v
vi/v
€T/v
[4%47
1T/v
otT/v
6/t

8/v

Ly

9/v

S/v

v/

€/

447

1/t

Date

3

o

-

-

5 s A Aallaal olsal) daS

o




9

Ol gl Ag 5gl)

2.145
2.09
2.035
1.98
1.925
1.87
1.815
1.76
1.705
1.65
1.595
1.54
1.485
143
1.375
1.32
1.265
1.21
1.155

DO at AT 1 mg/I

====DO AT1 in mg/|

\

\

Sae—Average = 1.6 mg/I

41

4/2

4/3

4/4

4/5

4/6

4/7

4/8

4/9
4/10
4/11
4/12
4/13
4/14
4/15
4/16
4/17
4/18
4/19
4/20
4/21
4/22
4/23
4/24
4/25
4/26
4/27
4/28
4/29
4/30

Date

1 sl O3 ) Gkl miasy 4

1.925
1.85
1.775
1.7

~ 1.625

mg/|

AT

= 155
8 1.475
1.4
1.325
1.25
1.175
1.1

\ e DO at AT2 in mg/I

Average = 1.4 mg/I

SAANNTNONONDO A ANNTTNONONO T ANNTNONKOOO
SN~ S ST >rC T >r S >r > S Sy SydddddHdddddddd AN AN AN NN AN NN NANM
A A S A S R S A S B S I A e S S N NN

T T T T TTTTTTTSTTITITTITST

Date

2 s OA Bl e g 5

NA A i) s A 2.2




ileausl)

4

Se/v
€e/v

8T/v

I COD inlet mg/I

ST/
vi/v
€T/v
11/v

oT/v

8/t

LIy

1744

/3w 19|ur 0D
S rF e et e (PR (FSTY ST

Averace-=28 mo/l
Zzo-ME/H

Average
Design = 100 mg/1

mmm COD out mg/I

Date

 uaal) 3 pall 3 3 pand A Jare

a

-

(CODy)

owmno
0 N IS

105
100

nowno
O O wnwn

(1/8w 1no @o2)

S e PR e (e ey

nown
I on

Se/v

[444%

8T/v

St/v

vi/v

€T/v

1Tt/v

oT/v

8/v

IS a7

Date

guaell 3 sall 51 5 YA (e Aadledl)

-

a

4;)\;.“ o\:\a.“ @ A

-

(CODour)

AT R




BT R

~ o0 o — o <
~ ~ — — — —
< < S~ S~ S~ S~
< < < <

Date

20
19
18 e BOD outlet mg/t———
17
16 Average = 5.7 mg/l
15 g g/
= ig Design = 20 mg/!
£ 0
s n
> 10
)
a 9
o 8
@ 7
6
5 .
4 |
3 .
2 |
1
O |
— 0 o — o < n [e0] o~ wn
S~ S~ — — — — — — o N
< < S~ S~ S~ S~ S~ S~ S~ S~
< < < < < < < <
Date
Al sl 3 BODs S5 seday: 8
3300 I TSS outlet mg/I
30.00
Average =2 mg/|
27.00 g g/
24.00 Design = 30 mg/I
=
oo
& 21.00
@ 18.00
3
S 1500
2
12.00
9.00
6.00
3.00 B E.:
0.00 -

4/15
4/18
4/20
4/22
4/24

oAl e 3 (Total Suspended Solid) S5 o : 9




N

75

70

65

60

y =4.9985x

PZ— 0-987

55

/ﬁ \ YU I07

50

COD out mg/I

45

40

35

30

25

9 11 13 15 17

BOD 5 out mg/I

19

Aalladl) sliall elld 5 5 (g gbus Ly 85 COD/BOD s 4as ) (o Cws (it G 8lal) a5 10

PH Average =8
[=]

N

\

\

\

\

\

\

\

|
|
|
J
|
|
|
|
|
|
J

Apr-18

May-18
Jun-18

Jul-18
Aug-18
Sep-18
Oct-18
Nov-18
Dec-18

Jan-19

Feb-19
Mar-19

Date

Apr-19

2019/4

2018/4

(pH) Aaaall dlafal) al.yxﬂ :Lm}a;l\ 3;)4&5@}4 ‘11




o

4.8
4.7
4.6
4.5
4.4
4.3
4.2
4.1

MLSS

3.9
3.8
3.7
3.6
3.5
34
3.3
3.2
3.1

MLSS Average= 3.9 g/l

/
/
/
/
/
/

Apr-18
May-18

Aug-18
Sep-18
Oct-18
Nov-18
Dec-18
Jan-19
Feb-19
Mar-19
Apr-19

Date

2019/4

2018/4

( MLSS) 45l il a4 gl Ailel) Abiall o) gall A o a5y 112

1850
1800
1750
1700
1650
1600
1550
1500
1450
1400
1350
1300
1250
1200
1150
1100
1050
1000

COND

Average = 1385 uS/cm

/
N

Apr-18
May-18

Jun-18
Jul-18
Aug-18
Sep-18
Oct-18
Nov-18
Dec-18
Jan-19 | <
Feb-19
Mar-19
Apr-19

Date

2019/4

2018/4

dadlall olaall (Conductivity) 4l <l dilia gall o miase 1 13

10




61-4dv
6T-1eN
6T-994
6T-uer

81-2°d

T-1dy

Date

dpsi ol w5114

| 23k

-

313l 4

(&P A

-

dallad) olsall

(TDS)

2018/4

2019/4

< NS
ob ) £
S E o S E S o g
Q0 4+ X Q0 4+ a0 £ X
w® o9 S ® oY w©0o e 5
525 4525 522 g3
— Z o <+~ Z 0 = Z £ <
4
\\\ A
,A //
D ]
o O O O O O O o o o o o
nm987654321

|/8w uadoJlN |e10]

Nitrogen 75
inlet mg/I

61-1dy
6T-4eIN
6T-9°4
6T-uer
81-23@
8T-AON
81-120
81-das
81-3ny
8T-Inf
gT-uns
8T-AeN
81-1dy

Month

Cla g e 15

lec

) 31 3)

-
-

)

o

2018/4

2019/4

11

AT R




( Operation of waste water line ) ebsal) Aallaa Jai Jad 4

(Stone trap) 4.1